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SPURIOUS_LINE_ABS J \ \
20 dem | 20 dBm v
-30 dBm jr -30 dem ‘\
-40 dBm -~ -40 dem e
=" \_,_L\
m -50 dBm
"~
-60 dBm 60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  alimit Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,77223 MHz ~37.67 dbm -24.07 dB 544,000 Mz | 849,000 Mz 100,000 kiz 345 32118 Mz 569 cBm 243108
823.000 Mrz | 82+4.000 Mz £0.000 kHz 523, 99850 Wiz -32.58 dém -19.55.d8 849,000 MHz 850,000 MHz 50.000 kHz £49,00150 MHz -33.94 cBm -20.94 dB
£24.000 MHz 529.000 MHz 100.000 kHz 528.53796 MHz 5.72 dem -24.28 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.97 dBm -25.97 dB
T
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s=amranas. FCC RF Test Report Report No. :FG811821B

LTE Band 26 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 dhim

10 dBm ﬂ\l 10dBm \n
o b { l 0 dem i
L0 dem } ! -10 dBm f L
SPURIOUS_LINE_ABS l ‘.1 .H

-20 dam l 1 -20 dBm

i
-30 dBm -30 dBm ;f {
-40 dBm / 1 ﬂ _40 dBm Iq rﬂ \

-50 dém a / *I"l\ ] l Jf\ Qﬂ dibm l[ ]‘. _’ﬁ'(' \ a
| S N e I N Y AWTAY

-60 dBm:

Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions

Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

§15.000 MHz 523,000 MHz 100.000 kHz 822,17283 MHz -46.17 dBm -33.17 d8 544.000 MHz 849,000 MHz 100.000 kHz 848,64286 MHz 18.37 dBm -11.63 dB
£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -27.17 dém -14.17 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00150 MHz -26.60 dBm -13.60 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.35215 MHz 17.03 dBm ~12.07 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.80420 MHz -48.58 dbm -35.58 dB

]" 1

Date: 16.,FEB. 2018 15:54:04

i

Date: 16.FEB.2018 155738

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um o

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
’ - o APy e ARt .
0dB Ir \ qurﬁ 1
-10 d8m - ! 10 dem
SPURIOUS_LINE_2BS r \
-20 dem ( \‘ 20 dBm ‘i
-30 dBm J -30 dem {
-40 dBm e 40 dBm =
.,...-r—'./---—'*’"_)”
-50 dem \-

40 dom 50 dem —
Start 815.0 MHz 3003 pts stop 829.0 MHz_| ([ Start sa4.0 Mz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

£15.000 MRz 523,000 MHz 100,000 kHz 522,02408 MRz -37.47 dem -24.47 0B 844.000 MHZ 849,000 MHZ 100,000 kHz 89478671 MHz + 61 dBm 25,39 dB

£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -33.92 dém -20.52 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00350 MHz -34.79 dBm -21.79 d8

824.000 MHz £29.000 MHz 100.000 kHz 627.97353 MHz 5.15 dem ~24.85 d 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -38.93 dbm -25.93 dBb
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SPORTON LAB.

FCC RF Test Report

Report No. :FG811821B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Date: 16.,FEB. 2018 16:53:48

Date: 16.FEB. 2018 16:59:49

@1 AvaPwr (@1 vgPwr
Limit dheck BAES | SPURIGIECHEEKARS PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 uIE’I_:'JH PURIOUS_) INE_ABS PABS 20 dB;':i‘p S _\
10 dBm \ 10 dém /‘\
o ds ]] 0 dem J T
-10 dém J - -10 dBm Ig
ORI e e T [ |
-20 dBm [ 'L -20 dBem
‘ [ ]
30 dem ! ‘\ -30 dBm
AR | \ rA
40 dBm I ! 40 dBm
-50 dBm j Lf\_ T /H u‘m\w J"T/JL ’{50 m dw(‘(\\" J” A" 'f/
_4_’_} LRSI N e AT
50 derm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 920,22276 MAz -44.76 dem -31.76 d& 539,000 MHZ 849,000 MH2 100.000 k2 548.42557 MHZ 20.17 dbm EXELE
823.000 MHz 824.000 MHz 100.000 kHz 823.99650 MHz -32.32 dBm -19.32 dB 543,000 MHz 850,000 MHz 100.000 kHz 540,00450 MHz -33.14 dBm -20.14 dB
824.000 MHz 834,000 MHz 100,000 kHz 824,58442 MHz 19,99 dBm -10.01 d& 850.000 MHz 860.000 MH2 100.000 kHz B50.00500 MHz -53.91 dBm -40.91 dB
T
I j )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 16.FEB. 2018 18:50:26

Date: 16.FEB.2018 17.03:11

] um L
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dém 10 dem
o s SN PRSP, TN SRR P S, o e R e e
-10 dBm \ -10 dBm \
SPURIOUS_LINE_ABS \ \
20 dem ||l 20 dem !
/ il )
.30 dem A ||f-20 dom \‘
B - P
40 dBm e e 40 dBm =
-50 dem 50 dem it
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,94006 MAz -30.04 dem -26.04 d& 539,000 MHZ 849,000 MHZ 100,000 kA2 84248162 MHZ 364 dom -ZGWI
923.000 Mrz | 824,000 Mz 160.000 khz 523, 99850 Wiz -31.08 dém -18.05.d8 849,000 MHz 850,000 MHz 100,000 kHz 849,00749 MHz -31.81 dBm -18.81 dB
824.000 MHz £34.000 MHz 100.000 kHz 827,64136 MHz 3.58 dBm -26.42 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -38.85 dbm -25.85 db
T
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s=amranas. FCC RF Test Report Report No. :FG811821B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5 ﬂ
10 dem \ 10 dém / 1
ode | \ 0 dem J |‘
-10 dBm 1 -10 dBm |
SPURIOUS_LINE_ABS / "\ / 'l
20 dem —— 20 dem
* [ ]
-30 dém { | -30 dBm 7
Il A | fA
40 derm 40 dBm E ¥
A M L‘W-« | H Ay i VM o fL rl
-50 dém f 0|dem ‘ i
I ! | 7 \"\, A
P AN M!'\NV\\» V"/ Lﬂm}’ N w\/J J\;M_WJI«U/] L LN W \/‘J o
=50 di 60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 82016683 MHz -46.39 dBm -33.39 d& 855,500 MZ | 845.000 Wi 100.000 kHz R T 19.65 dBm -mml
523.000 MHz | B94.000 MHz 160.000 khz 823,59750 MHz -32.23 dbm -19.23.d8 849.000 MHz  850.000 MHz 100,000 kHz 849,00549 MHz -33.84 dBm -20.84 dB
824.000 MHz B34.000 MHz 100.000 kHz 824.59441 MHz 19.61 dém -10.15 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -53.88 dBm -20.88 dB

]" 1

Date: 16,FEB 2018 16:52:41

i

Date: 16.FEB.2018 17-00:56

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS, PASES
20 ghine _FPURIOUS }INE_ABS P 20 ghiD
10 dBm 10 dBm
0dB Ao N et A NN N i P e St SN SN S
-10 dBm \ -10 dBm \
SPURIOUS_LINE_ABS 1 \
20 dem

-30 dBm
30 dem FJ \'\L szu derm K
-40 dBm

I | 40 cem
50 dem 50 dem [
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts StE 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -32.87 dém -25.87 de '839.000 MHz 849.000 MHz 100.000 kHz 841,43257 MHz 3.05 dBm -26.95 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.99550 MHz -35.09 dBm -22.09 dB 543,000 MHz 850.000 MHz 100.000 kHz 849,01148 MHz -35.17 dBm -22.17 dB
824.000 MHz 834,000 MHz 100.000 kHz 827.32168 MHz 2.04 dBm -27.06 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -38.53 dBm -25.53 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :FG811821B

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine s
i f
10 dBm 10 dBm ) 1
ode \ 0 dem ] \
-10 d&m -10 dBm T
SPURIOUS_LINE_ABS /l \ f hl
-20 dem f l 20 dBm / \
-30 dem | \ ﬂ -30 dBm 1
40 dem ! " 40 dBm 'ﬂ . 1
A by H H
-50 dem — s\ dem " "
i / N\ w/ Y
.-} \-M ] TV KU S e e \\m- e e
B e 60 dém
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 820.17483 MHz -46.62 dém -33.62 d& 530.000 MHz ﬁsﬁ%mz 100.000 kHz 8:?@?’ MAz 17.99 dBm -12mI
923.000 Mrz | 824,000 Mz 160.000 khz £23,59850 MHz -36.21 dém -23.21.d8 849.000 MHz  850.000 MHz 100,000 kHz £49,00150 MHz -36.15 dBm -23.15 dB
£24.000 MHz 534.000 MHz 100.000 kHz 824.59441 MHz 16.12 dBm -11.88 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -55.00 dBm -42.00 db
Y
I 1 P

Date: 16,FEB.2018 16:02:13

Date: 16.FEB. 2018 16:05:47

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem 10 dBm:
0dB o
-10 dem \ “\
SPURIOUS_LINE_ABS \ \
-20 dem fl \ 'L
-30 dBm f - 7
40 dem—
il Sy
-50 dam -50 dem
[
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,50849 MHz -38.70 dém -25.70 d& 839.000 MHz §49.000 MHz 100.000 kHz 840.67333 MHz 1.67 dBm -ZEWI
923.000 Mrz | 824,000 Mz 160.000 khz 52398551 Mz -36.13 dém -23.13.d8 849,000 MHz 850,000 MHz 100,000 kHz £49,00949 MHz -36.64 dBm -23.64 dB
824.000 MHz £34.000 MHz 100.000 kHz 829.76923 MHz 1.66 dém -28.34 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -39.70 dbm -26.70 dB
Y
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SPORTON LAB.

FCC RF Test Report Report No. :FG811821B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck | SPURISHIE CGHEEKARS_ PARS
1 5 5 Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS 20 dkine 8 ﬂ
10 dem 10 dém ‘ I
ods 0 dem | \
-10 d8m 10 dem {f
-20 dém -20 dém ’f t
-30 dBm -30 dBm |
-40 dém n‘ -4? dBm J ‘
1 R ) A | il
\ 1\ J Ll i "
50 dBm { = Ham ¥
J \ f WL | LR W
L/ . W ‘wa\.'\/“J \"'r-”l ‘-J “»-.mff“"\"w .-w.\,/J V; W ™ VM \*""‘ \wv"-\m/) \"*’w —
0 dar 60 derm
Start 815.0 MHz 3003 pts Stop 839.0 MHz || 'Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 916,22476 MAz -44.59 dem -31.59 de 834.000 MHZ ﬁgﬁﬁmz 100,000 kA2 a??ﬁg iz 20,05 dBm _gml
523.000 MH2 | 694,000 MHz 150.000 khz £823,99051 MHz -32.42 dbm -19.42 d8 849.000 MHz 850,000 MHz 150,000 kHz 849,00450 MHz -33.06 dBm -20.06 dB
824.000 MHz £39.000 MHz 100.000 kHz 824.83167 MHz 19.61 dém -10.15 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -53.682 dBm -20.82 dB
T
I 1 P

Date: 16.,FEB.2018 17:10:12

Date: 16.FEB.2018 17-16:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 16.FEB.2018 17.08:45

Date: 16.FEB.2018 17:19.40

] um L

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck 'ABS | SPURIGHIE GHEEKARS_ PARS

3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
ods - o derm . ",
-10 dBm \ -1 dBm \
SPURIOUS_LINE_ABS l |
20 dem 1 -2p dem L'
.30 dBm /)' b 50 dBm L
40 dBm 40 dBm
L
I el

-50 dam -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 839.0 MHz (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

515.000 MAz | 823.000 MHZ 100,000 kHz 822,95604 MHz -42.71 dBm -20.71 d& 834.000 MAZ | 849.000 MHZ 100,000 kiz 837 69351 MRz 158 dbm -zaﬁl

523,000 MHz £24.000 MHz 150,000 khz 823,99850 MHz -32.22 dm -19.22 8 849,000 MHz 850.000 MHz 150,000 kHz 849,01149 MHz -32.71 dBm -19.71 dB

£24.000 MHz 539.000 MHz 100.000 kHz 528.15934 MHz 1.03 d8m -26.07 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -40.51 dBm -27.51 dB
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s=amranas. FCC RF Test Report Report No. :FG811821B

LTE Band 26 / 15MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck 'ABS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS Pabs 20 dkine s f’
10 dBm q\ 10 dém ‘ |LI
0ds l 0 dem | \
-10 dem i -10 dem | \
SPURIGUS. LINE 85 J \« J |
20 dem J i 20 dem J \
-30 dBm , 1\ -30 dBm ( \i
40 derm — ﬂ\ -4d|dBm p
A T 1N i ]
50 dBm Al oy L _5h Ham | Py |
B " ‘ U]V\ Lo ‘ EWLNE v
M‘MNJUIAW_N/W J{ I o o MP“J\-JVM-JJ \"/l l'w W Mt L[L-Mf
60 derm
Start 815.0 MHz 3003 pts Stop 839.0 MHz || 'Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 916, 16084 MAz 4518 dem -32.18 d& 834.000 MHZ ﬁgﬁ%mz 100 000 kHz a??ﬁ iz 1046 dbm _NWI
823.000 Mrz | 82+4.000 Mz 150.000 khz 823,58751 MHz -31.63 dém -18.69 d8 849.000 MHz 850,000 MHz 150,000 kHz 849,00649 MHz -33.50 dBm -20.50 dB
£24.000 MHz 539.000 MHz 100.000 kHz 824.85164 MHz 18.09 dBm -11.01 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -53.86 dBm -40.86 db

]" 1

Date: 16.,FEB.2018 17:09:03

i

Date: 16.FEB. 2018 171723

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um o
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'AES | SPURIGIECLiNEKARS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghilie ~FPURIOUS_LINE_ABS 2 20 gbine s
10 dem 10 dBm:
0 dBd 7 LR - \ 0 dem = - =
| \
-10 dem | -10 dBm
SPURIOUS_LINE_ABS J l |
-20 dem \ -2p dBm ‘
-30 dBm 4 1 Ao dem i
40 dBm MJ 40 dem !
-50 dam -50 dem
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 839.0 Mz | |[Start 834.0 MAz 3003 pts Stop 860.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,92408 Mhz 41,33 dem -26.33 06 834.000 MHZ 849,000 MHZ 100,000 kHz 837 60390 MHz 0.99 dom 2001 dB
£23.000 MHz 824,000 MHz 150.000 kHz 82397852 MHz -36.23 dm -23.23 8 949.000 MHz 850,000 MHz 150,000 kHz 249,00649 MHz -35.74 dBm -22.74 dB
824.000 MHz £39.000 MHz 100.000 kHz 63247403 MHz 0.92 dém =29.07 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.12488 MHz -35.80 dbm -26.80 dBb
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s=amranas. FCC RF Test Report Report No. :FG811821B

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum
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SPORTON LAB.

FCC RF Test Report

Report No. :FG811821B

Conducted Spur

ious Emission

LTE Band 26 / 1.4MHz
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30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -56.32 dBm -43.32 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -55.77 dBém -42,77 dB
860,000 MHz 1.000 GHz 100.000 kHz B877.13287 MHz =-57.11 dBm -44,11 dB 860,000 MHz 1,000 GHz 100.000 kHz 919.65035 MHz -56.85 dBm -43,85 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -46.96 dBm -33.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99075 GHz -47.40 dBm -34.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -41.80 dBm -28.80 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85027 GHz -41,892 dBm -28.82 dB
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30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -58.05 dBm -45.05 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -57.74 dBm -44.74 dB
860,000 MHz 1.000 GHz 100.000 kHz 9£9.65035 MHz =57.13 dBm -44,13 dB 860,000 MHz 1,000 GHz 100.000 kHz 962.86713 MHz -57.23 dBm -44,23 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -46.54 dBm -33.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -46.45 dBm -33.45dB
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LTE Band 26 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 16 FEB 2018 1536

Date: 16.FEB 2018 15:37:03

Spectrum u%;" Spect 1 ué]
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30.000 MHz 815.000 MHz 100.000 kHz 721.82784 MHz -58.08 dBm -45.08 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -57.98 dBm -44,98 dB
860,000 MHz 1.000 GHz 100.000 kHz 991.95804 MHz -56.97 dBm -43,97 dB 860,000 MHz 1,000 GHz 100.000 kHz 913.49650 MHz -57.09 dBm -44,09 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -46.49 dBm -33.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -46.84 dBm -33.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -41.82 dBm -28.82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85477 GHz -41,69 dBm -28.69 dB
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LTE Band 26 / 3MHz
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30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -56.44 dBm -43.44 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -55.87 dBém -42,87 dB
860,000 MHz 1.000 GHz 100.000 kHz 900.62937 MHz =57.13 dBm -44,13 dB 860,000 MHz 1,000 GHz 100.000 kHz 985.94406 MHz -57.17 dBm -44,17 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86076 GHz -47.42 dBm -34.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99775 GHz -47.29 dBm -34.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78828 GHz -41,92 dBm -28,92 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96425 GHz -41,80 dBm -28.80 dB
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Report No. :FG811821B

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 16 FEB 2018 16:24:31
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30.000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -58.05 dBm -45.05 dB 30.000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -58.08 dém -45,08 dB
860,000 MHz 1.000 GHz 100.000 kHz 944 68531 MHz =-57.11 dBm -44,11 dB 860,000 MHz 1,000 GHz 100.000 kHz 947.06294 MHz -57.17 dBm -44,17 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -46.56 dBm -33.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -46.99 dBm -33.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86927 GHz -41.63 dBm -28.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.70329 GHz -41,95 dBm -28.95 dB
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30.000 MHz 815.000 MHz 100.000 kHz 732.42004 MHz -58.00 dBm -45.00 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -58.06 dBém -45,06 dB
860,000 MHz 1.000 GHz 100.000 kHz 921.60839 MHz -57.08 dBm -44,08 dB 860,000 MHz 1,000 GHz 100.000 kHz B8B7.06294 MHz -57.19 dBm -44,19 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -46.98 dBm -33.98 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -47.15 dBm -34.15dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86527 GHz -41.74 dBm -28.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -41,86 dBm -28.86 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.40815 GHz -43,91 dBm -30.91 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.84204 GHz -44.23 dBm -31.23 de&
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LTE Band 26 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 16 FEB 2018 16:38:23

Date: 16.FEB 2018 16:39:16

Spectrum u%;" Spect 1 ué]
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30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -55.61 dBm -42.61 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -56.08 dBém -43,08 dB
860,000 MHz 1.000 GHz 100.000 kHz 951.53846 MHz =57.15 dBm -44,15 dB 860,000 MHz 1,000 GHz 100.000 kHz 937.69231 MHz -57.19 dBm -44,19 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89775 GHz -47.15 dBm -34.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96776 GHz -47.20 dBm -34.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88576 GHz -41.77 dBm -28.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86477 GHz -42,00 dBm -29.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83354 GHz -44,00 dBm -31.09 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40765 GHz -44,18 dBm -31.18 d&
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30.000 MHz 815.000 MHz 100.000 kHz B807.74238 MHz -58.05 dBm -45.05 dB 30.000 MHz 815.000 MHz 100.000 kHz 704.17416 MHz -58.12 dBm -45,12 dB
860,000 MHz 1.000 GHz 100.000 kHz 886.50350 MHz =57.17 dBm -44,17 dB 860,000 MHz 1,000 GHz 100.000 kHz 907.34266 MHz -57.01 dBm -44,01 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -46.90 dBm -33.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -46.33 dBm -33.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87177 GHz -41.59 dBm -28.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88776 GHz -41,92 dBm -28.92 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83554 GHz -44,21 dBm -31.21 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40565 GHz -44.28 dBm -31.28 d&
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LTE Band 26 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 16 FEB 2018 16:47:45
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -57.92 dBm -44,92 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -57.83 dBém -44,83 dB
860,000 MHz 1.000 GHz 100.000 kHz 927.06294 MHz -56.94 dBm -43,94 dB 860,000 MHz 1,000 GHz 100.000 kHz 913.49650 MHz -56.96 dBm -43,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.92127 GHz -47.10 dBm -34.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -47.06 dBm -34.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86127 GHz -41.82 dBm -28.82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -42,00 dBm -29.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41465 GHz -44,10 dBm -31.10 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.42364 GHz -44,11 dBm -31.11de
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30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -55.67 dBm -42.67 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -55.48 dBm -42.48 dB
860,000 MHz 1.000 GHz 100.000 kHz 981.88811 MHz =57.15 dBm -44,15 dB 860,000 MHz 1,000 GHz 100.000 kHz 979.51049 MHz -57.10 dBm -44,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87876 GHz -47.24 dBm -34.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -47.23 dBm -34.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86177 GHz -41.85 dBm -28,85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85977 GHz -41,86 dBm -28.86 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.84004 GHz -44.14 dBm -31.14 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.83904 GHz -44.16 dBm -31,16 dB
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LTE Band 26 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -58.00 dBm -45.00 dB 30.000 MHz 815.000 MHz 100.000 kHz 810.09620 MHz -57.96 dBm -44,96 dB
860,000 MHz 1.000 GHz 100.000 kHz 987.48252 MHz =-57.16 dBm -44,16 dB 860,000 MHz 1,000 GHz 100.000 kHz 950.41958 MHz -57.14 dBm -44,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -47.01 dBm -34.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.94226 GHz -47.19 dBm -34,19 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87077 GHz -41.92 dBm -28.92 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -41,72 dBm -28.72 dB
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30.000 MHz 815.000 MHz 100.000 kHz 804.60395 MHz -57.97 dBm -44.97 dB 30.000 MHz 815.000 MHz 100.000 kHz 715.94328 MHz -58.10 dBm -45,10 dB
860,000 MHz 1.000 GHz 100.000 kHz 908.18182 MHz -56.93 dBm -43,93 dB 860,000 MHz 1,000 GHz 100.000 kHz 998.53147 MHz -56.99 dBm -43,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897026 GHz -47.01 dBm -34.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -47.11 dBm -34.11dB
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LTE Band 26 / 15MHz
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30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -54.57 dBm -41.57 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -55.00 dBém -42,00 dB
860,000 MHz 1.000 GHz 100.000 kHz 922.02797 MHz -56.80 dBm -43,80 dB 860,000 MHz 1,000 GHz 100.000 kHz 916.99301 MHz -57.04 dBm -44,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -46.87 dBm -33.87 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -47.16 dBm -34.16 dB
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30.000 MHz 815.000 MHz 100.000 kHz 810.48851 MHz -58.05 dBm -45.05 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -57.92 dBém -44,92 dB
860,000 MHz 1.000 GHz 100.000 kHz 962.72727 MHz -57.08 dBm -44,08 dB 860,000 MHz 1,000 GHz 100.000 kHz 9654 54545 MHz -56.76 dBm -43,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -47.08 dBm -34.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -46.88 dBm -33.688 dB
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LTE Band 26 / 15MHz
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30.000 MHz 815.000 MHz 100.000 kHz 800.28861 MHz -57.82 dBm -44.82 dB 30.000 MHz 815.000 MHz 100.000 kHz 728.88931 MHz -58.03 dBém -45.03 dB
860,000 MHz 1.000 GHz 100.000 kHz 873.91608 MHz -56.76 dBm -43,76 dB 860,000 MHz 1,000 GHz 100.000 kHz 900.06993 MHz -57.19 dBm -44,19 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -46.38 dBm -33.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -46.88 dBm -33.688 dB
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LTE Band 26 / 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -56.32 dBm -43.32 dB 30.000 MHz 815.000 MHz 100.000 kHz B806.56547 MHz -58.11 dBm -45,11 dB
860,000 MHz 1.000 GHz 100.000 kHz 942.16783 MHz -57.08 dBm -44,08 dB 860,000 MHz 1,000 GHz 100.000 kHz 954 TE524 MHz -57.06 dBm -44,06 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897276 GHz -47.22 dBm -34.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98125 GHz -47.26 dBm -34.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -41.65 dBm -28.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87177 GHz -41,72 dBm -28.72 dB
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1.000 GHz 3.000 GHz 1.000 MHz 2.99925 GHz -47.05 dBm -34.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -41.95 dBm -28.95 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.82604 GHz -44,14 dBm -31.14 dB
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LTE Band 26 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -55.99 dBm -42,99 dB 30.000 MHz 815.000 MHz 100.000 kHz 726.14318 MHz -58.06 dBém -45,06 dB
860,000 MHz 1.000 GHz 100.000 kHz 960.62937 MHz -56.84 dBm -43,84 dB 860,000 MHz 1,000 GHz 100.000 kHz 971.11888 MHz -57.14 dBm -44,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89575 GHz -47.14 dBm -34.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -47.32 dBm -34.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96625 GHz -41.53 dBm -28.53 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -41,90 dBm -28.90 dB
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1.000 GHz 3.000 GHz 1.000 MHz 2.89825 GHz -47.22 dBm -34.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86627 GHz -41.95 dBm -28.95 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.40765 GHz -44.24 dBm -31.24 dB
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30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -55.79 dBm -42.79 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -57.92 dBém -44,92 dB
860,000 MHz 1.000 GHz 100.000 kHz 8B4.68531 MHz -57.32 dBm -44,32 dB 860,000 MHz 1,000 GHz 100.000 kHz B8B6.22378 MHz -57.11 dBm -44,11 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89825 GHz -47.13 dBm -34.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98175 GHz -47.12 dBm -34.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -42.00 dBm -29.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -41,85 dBm -28.85 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41215 GHz -44,10 dBm -31.10 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.84104 GHz -44.24 dBm -31.24 d&
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30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -57.97 dBm -44.97 dB
860,000 MHz 1.000 GHz 100.000 kHz 971.25874 MHz -56.98 dBm -43,98 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89925 GHz -46.94 dBm -33.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -41.90 dBm -28.90 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83554 GHz -43.95 dBm -30.95 dB
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Rangelow | RangeUp | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -55.88 dBm -42.88 dB 30.000 MHz 815.000 MHz 100.000 kHz 698.68191 MHz -58.09 dBém -45,09 dB
860,000 MHz 1.000 GHz 100.000 kHz 910.00000 MHz -56.90 dBm -43,90 dB 860,000 MHz 1,000 GHz 100.000 kHz 979.37063 MHz -57.15 dBm -44,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88425 GHz -46.95 dBm -33.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.93177 GHz -47.29 dBm -34.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86377 GHz -41.73 dBm -28.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86877 GHz -41,91 dBm -28.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41465 GHz -44,11 dBm -31.11 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.41215 GHz -43.92 dBm -30.92 de&
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30.000 MHz 815.000 MHz 100.000 kHz 785.77336 MHz -58.17 dBm -45.17 dB
860,000 MHz 1.000 GHz 100.000 kHz 963.84615 MHz -56.93 dBm -43,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -47.04 dBm -34.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -41.99 dBm -28.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41165 GHz -44,19 dBm -31.19 dB
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LTE Band 26 / 15MHz
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -56.11 dBm -43.11 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -58.05 dBém -45,05 dB
860,000 MHz 1.000 GHz 100.000 kHz 924.26573 MHz =-57.00 dBm -44,00 dB 860,000 MHz 1,000 GHz 100.000 kHz 860.90909 MHz -57.13 dBm -44,13 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98125 GHz -47.23 dBm -34.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98375 GHz -47.26 dBm -34.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -41.79 dBm -28.79 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.54231 GHz -41,93 dBm -28.93 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.40765 GHz -44,16 dBm -31.16 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.42014 GHz -44,15 dBm -31.15 dg
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30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -58.02 dBm -45.02 dB
860,000 MHz 1.000 GHz 100.000 kHz 960.48951 MHz -57.08 dBm -44,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83927 GHz -47.29 dBm -34.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94926 GHz -41.74 dBm -28.74 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.42564 GHz -44,20 dBm -31.20 dB
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